SPARE PARTS BOOK







SPARE PART LIST
GIRORAMI NEW 8

How to order spare parts :

The following pages contains the list of spare parts.

The first column indicates the spare part position in the drawing.
The second columns indicates the spare part code.

The third column indicates the quantity of parts each drawing.
The fourth column indicates the description of the spare part.

The last column indicates the size (unit of measure) of the spare part.

The code contains the information about each spare part, as shown below.

To order spare parts simnply indicate the relative code and quantity.

Of course, further details (description, size) would allow us to avoid any mistakes.

abimac



TAB.1 o&NsBL

E=gY-R-- RN W T R U SV N

- E g ' 1
E : 1 1
\ Sl ! ' !
" - L ; h | | 1
- ; : | 1
N o £ ‘P ! ' ! | !
Y K . 1 ! ' 1
by ‘_,-' II ] I |
. i ! | 1
1 K i N ! I 1 1
3 s : h | 1
h ¥ 1 '
i E E k ! 1 1
. s i ! ! ! ! !
. ! ' | 1
: i ' ! 1
K h h 1
v - o iz W B
= " 1
» ! !
r P 1
N ]

—

abimac



GIRORAMI NEW 8 FRAME TAB 01
Pos. Code Q.ty Description Measure || Pos. Code Q.ty Description Measure
1 1855.0 1 |Regulation bar and shock absorber 18 0041.0 1 |Right tubolar
2 1100.0 2  |Pin with lace 19 0066.0 1 |Pin @ 22
3 0098.0 1 |Elastic pin @ 6x45 20 0219.0 1 |Pin @12
4 0049.0 1 |Pin @ 22 21 0074.0 1 |Small stand
5 0044.0 2 |Pin @ 22 22 0040.0 1 |Left tubolar
6 0039.0 1 |Drawbar 24 0054.0 1 |Pin @ 22
7 0088.0 1 |Self locking nut MA 12 25 1137.0 1 |Pin with lace
8 0032.0 1 |Washer @ 12 26 0056.0 1 |Pin @ 22
9 1168.0 1 |Cardan support 27 0067.0 6 |Elastic pin @ 6x30
10 0321.0 1 |Bolt M 12x35 28 1824.0 1 Cover
11 0210.0 1 | Two point pin 29 0737.0 2 Washer @8
12 1179.0 2  |Elastic pin @ 8x50 30 0231.0 2 |Bolt M 8x20
13 0209.0 1 |Rocker 31 0042.0 1 |Gearbox support
17 0043.0 1 |Top tie rod 32 1901.0 1 |Three point pin

abimac




TAB. 2 o©nNs

abimac



GIRORAMI NEW 8 AXLE TAB 02
Posit. Code Quantity Description Measure
la 0099.0 1 Right wheel stud
1b 1801.0 1 Left wheel stud
2 0361.0 2 Washer @ 30
3a 1861.0 1 Narrow axle 140-160
3b 1802.0 1 Broad axle 180-240
4 0097.0 2 Bush @i 30
5 0098.0 2 Elastic pin @ 6x45
6 0101.0 2 Complete wheel
6 a 0105.0 2 Tire
6b 0120.0 2 Disk with bearings
7 0108.0 2 Dust cover
8 0886.0 2 Self locking nut MA 16
9 0100.0 2 Dust cover

abimac




TAB.3 o©nNs

abimac



GIRORAMI NEW 8 BL TRANSMISSION TAB 03
Posit. Code Quantity Description Measure
1 1860.0 1 Cardan shaft with clutch 8213200
2 1811.0 1 Cardan shaft 8200204
3 1115.0 2 Bracket
4 1122.0 2 Joint protection
5 0011.0 2 Snap ring E 35
6 0076.0 2 Radial bearing 6207-2RS1
7 0077.0 1 Shaft
8 0078.0 1 Support
9 1897.0 1 Cardan protection
10 1119.0 2 Bolt M 8x25
11 1117.0 6 Bolt M 6x15
12 1879.0 1 Bolt M 18x70
13 0079.0 1 Bolt M 16x40
14 0080.0 1 Self locking nut MA 18
15 0234.0 2 Self locking nut MA 8

abimac




TAB. 4 o&nNs

abimac



GIRORAMI NEW 8 GEARBOX ROR 8 TAB 04
Posit. Code Q.ty Description Measure
1 0396.0 1 Threaded locking ring M 40x1,5
2 0397.0 1 Pressure spring @e 70 @i 40,5 sp. 4 @e70 7i40,5 sp. 4
3 0398.0 1 Greaser M 10x1,5
4 0445.0 1 Pinion cover ROR_8/9
5 0401.0 1 Roller bearing @i20 Pe26 h 16
6 0402.0 1 Pinion =10 M=3.75
7 0403.0 1 Radial bearing @i35 de 72 h 17
8 0404.0 1 Snap ring @35 sp. 1,5
9 0405.0 1 Snap ring @72 sp. 2,5
10 0406.0 1 Oil seal @i35e72h10
11 0407.0 1 Snap ring @110 sp. 4
12 0457.0 1 Radial bearing @i50 Pel110 h 27
13 0409.0 1 Washer @e62 @50 sp. 3
14 0410.0 8 Bolt M 10x25
15 0411.0 1 Snap ring @50 sp. 3
16 0446.0 1 Crown =68 M=3.75
17 0447.0 1 Central case ROR 8.02
18 0415.0 8 Oil seal i35 @e45 h 7
19 0416.0 2 Snap ring @50 sp. 2
20 0417.0 1 Cam ROR 8/9
21 0418.0 8 Lever arm ROR 8/9
22 0419.0 8 Conic roller
23 0420.0 1 Sunk key 10x8x50
24 0421.0 1 Sunk key 10x8x45
25 0448.0 1 Sunk key 10x8x110
26 0449.0 1 Central shaft
27 0423.0 1 Radial bearing @150 @e90 h 20
28 0424.0 1 Oil seal @i50 Pe72 h 8
29 0425.0 1 Lower cover ROR 8/9
30 0090.0 6 Bolt M 10x30
31 0427.0 1 Plug 3/8" gas
32 0428.0 1 Plug 1/2" gas

abimac




TAB.5 o&nNs

_14
15

s by
456

12

abimac



GIRORAMI NEW 8 ARM AND RAKE TAB 05
Posit. Code Quantity Description Measure
1 0086.0 16 Tooth spring
2 0084.0 16 Bolt M 12x70
3 0085.0 16 Washer @ 12
4 0087.0 16 Spring locking
5 0088.0 16 Self locking nut MA 12
6 1819.1 8 Arm for G140-8 405 mm
6 1819.2 8 Arm for G160-8 485 mm
6 1819.3 8 Arm for G180-8 575 mm
6 1819.4 8 Arm for G200-8 680 mm
6 1819.5 8 Arm for G220-8 775 mm
6 1819.6 8 Arm for G240-8 875 mm
7 0083.0 16 Elastic pin @ 12x50
8 1881.0 8 Bush
9 1825.0 1 Leaflet
10 1882.0 1 Bolt M 6x60
11 1120.0 1 Self locking nut MA 6
12 3140.0 1 Nut with pin
13 3139.0 1 Adjusting screw
14 1806.0 2 Washer @ 22
15 1805.0 2 Nut MB 22

abimac




TAB. 6 o©Ns

abimac



GIRORAMI NEW 8 PROTECTION RINGS TAB 06

Posit. Code Quantity Description Measure
1 0090.0 4 Bolt M 10x30
2 0091.0 4 Self locking nut MA 10
3 1813.1 1 External ring for G140-8 @ 1400
3 1813.2 1 External ring for G160-8 @ 1600
3 1813.3 1 External ring for G180-8 @ 1800
3 1813.4 1 External ring for G200-8 @ 2000
3 1813.5 1 External ring for G220-8 @ 2200
3 1813.6 1 External ring for G240-8 @ 2400
4 0116.1 1 Woodenlock for G140 and G160 600 mm
4 0116.2 1 Woodenlock for G180 and G200 750 mm
4 0116.3 1 Woodenlock for G220 and G240 900 mm
5 0234.0 3 Self locking nut MA 8
6 0737.0 3 Washer a8
7 1883.0 3 Bolt M 8x60
8 0117.0 1 Woodenlock plate
9 1898.0 1 Woodenlock blade

abimac




abimac

RANKIN EQUIPMENT CO.

PO BOX 168, YAKIMA
WA 98907-0168
U.S.A.

Phone: 509-453-8271
Fax: 509-457-2456



